

FYRE LK

013999



BONDAR-CLEGG & COMPANY LTD.

geologists • geochemists • analysts

ANALYTICAL WORK SHEET
GEOCHEMICAL

Report Number..... T samples
From..... T. S. Brown
Tested For..... Cu Pb Zn
Date.....

Weight of Sample..... 0.5 gm
Extraction..... Hot HNO₃ - HCl
Volume Used.....
Analyst.....

SAMPLE NUMBER		Cu	PPM	Pb	PPM	Zn	PPM	Mo	PPM		PPM		PPM
OURS	YOURS												
1	T-4		38		12		177	.2	2				
2	T-5		8		16		54	.1	1				
3	T-5		16		22		78	ND	ND				
4	T-6		84		28		130	.1	1				
5	T-7		10		29		96	ND	ND				
6	T-8		9		20		98	.1	1				
7	T-9		3		20		106	.1	1				
8	T-11		5		13		84	ND	ND				
9	T-12		3		12		106	.1	1				
10	T-13		36		28		173	.4	4				
11	T-14		40		14		164	1.0	10				
12	T-15		11		20		95	.5	5				
13	T-16		17		12		124	.5	5				
14	T-17		6		34		44	.3	3				
15	T-18		10		12		88	1.0	10				
16	T-19		20		30		117	.5	5				
17	T-19		10		28		118	.2	2				
18	T-20		1		26		20	.5	5				
19	T-21		14		16		133	2.0	20				
20	T-22		29		12		86	.8	8				
21	T-23		51		27		148	1.0	10				

Suspect
T_u in
samples
and a bit
of Ti